“ RIVAL

POWERSPORTS

Part No.: 2444 .7228.1 Front bumper
Brand: BRP

Model: Maverick

Year: 2014-

Material: Tube 42x1,5 mm

1. BUMDEE: oocomswmmmmmecsmsusmeass 1 pc
2. Plateicscasammmsmssmisssssmsss 1 pc.
3. Spacer plate.........ccccceeeennnn. 2 pc.
4. Bolt M8x25...cccovuvivivusmisiniwins 4 pc.
5. Serew M8X20: ... 6 pc.
6: Screw MA10X20.:: e zesmusmmssinss 2 pc.
Iz Washer8uwwvarrranmay 10 pc.
8. NutM8.............. 6 pc
9. NutM10........oooeieeeee. 2 pc

1. Remove original bumper. TOOLS REQUIRED
2. Place awinch on the mounting plate of the bumper.

3. Mount the bumper to the fixing points of original bumper with bolts M8x25, nuts / @
M8, washers 8. (_{
4. Fix hawse on the winch mounting plate with screws M10x20, nuts M10 (mount N s4 6

the spacer plates on the both sides of the plate in the case of using a roller fairlead) =1

5. Fix the plate on the bumper with screws M8x20, nuts M8, washers 8. SCREW FORCE
6. Tighten all the screws. ﬁ ﬁ’\ m— ﬁ”
*to install the winch check for par. 2 and 4 @y reonn Oy e L A

RIVAL4X4USA.COM




